SM20

Electric pallet truck
H B LR s 4
Parts list E4H%

20250214 V07



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately.
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.

Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

TAEIT ML
UL RAN
BOSITIER %, SHER Y E RS, B, B SRFIIS . SLAXEers B R (R 1T IS I i .
PN AR A RS B AR S, 10 H S ORI I R B, T DMt 2 R AR b I S T I R . (BB SR SR, A7 S i XA B0, A MARIT . TE
LRSI, fb T BEAH — RS TS, SRR T IR T IO(E B HARE B
T gt £
LSBT RN, SRR I AT . 0 RSP BB A FT IR, MR IR AR SS  ARIR ST IS 8, TRV X R (R E ] 2 — e 0T
TR E B
—AE T, EOEHER, BEMEHRE FRMFE, BASWATINTI. ROTA 20 UE 2R K 1 61
IR R ELRIE, EHERIE AR . AR A T LURIE, T2 R I RE (0 B
EAREHR
MY EH ARG, ZAFMOEIE RSB RIT. MEERXEEE TN, & B eI RSSO ST M. 550 RN E S SO EET M, WA SBUTIE. 4
e 7 T PR

pai

1o



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 —210125
9 02 40.11. 048 Wheel Frame 1 210125-
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33. 054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 4 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A +—1-5.2 Wiring Harness Assembly
B 5.9201 Wiring Harness Assembly
C 5.202 Wiring Harness Assembly

A:Section 5.2 is the original version.
B:Section 5.201 is the version that some parts in the Section 5.2 have been changed
C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



ME
Hx
W2 H R H U G IR &R 7, FFE E A S B AR 5 Bk
FHHAR
ltem iR R ERGE L, BREERMIIE . Part No.&F 1 — RFIHER A E 1111455, Description &M CH AR ZF 1515 . Qty REH & F4AE
X E FF 4R . Applied Date Fox[f)/e E/FEH IR HYEE . Remark & H RAN7E U Z4HE B (I 28 . 1 B FIRHIESE).
EBAERFEMHHEZR
#HE 1.

Item Part No Description Qty Applied Date Remark
Ji Nz EAS Kot & H #IE
1 02. XDC. 3556 Battery L EERT 1 24V/20AH
1 02. XDC. 3557 Battery FLLER] 1 24V/30AH
A :> 1 02. XDC. 3558 Battery B HL 1 24V/40AH
2 03.0132 Screw M5X 8 AT 5
7 03. 0245 Nut M12 o8 2
8 03. 04790 Spring (L5 2
B :> 9 01 | 30.01.6685 Wheel Frame EPS 1 -210125
9 02 | 40.11.048 Wheel Frame Ley 1 210125-
6 02. KSCX. 0001 Cover T 5 AR 1
7 03. 0243 Nut M10 38 2 Cancel/HLil
C :> 8 40. 11. 040 Roller T 2
9 03. 1088 Bolt M10X60 [EYES 2
3 33.054. 0001 Frame (550) E Y 1
3 33. 054. 0002 Frame (685) Eyn 1
D |:> 4 03. 02393 Screw M6X 16 I8%T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERT 2 For 1800Kg
E I:> 7 03. 0691 Bushing®19X ®16X15  HALE 4
8 03. 0305 Round Pin®5X 30 FAPE B A 10




F5 1 FRZEHA LA b il A r i £ .

F5 9 RZEMA—NEH R TETER . X2 R B 7E AW 347 7= 5 T 22
75 T RRNEZEMFRGE, TR ERAS

75 3 RN LR ANFEIAME, 550 B 685 RN XSG . 75 5 RoanBleH T 08 XA 58 1 =354
J¥5 6 R ZEAFELHEE 1800KG 4L,

. HB e

210125 : #R1E# 2021 4F 01 H 25 H

210125- : #4HTF 2021 4 01 H 25 H

2. FARFFSie%

01 : LR35 01

02 : EiHFHIT 02

=@ o O W=



#Eh 2:

uk eQ FF ?

A <+—1572 Wiring Harness Assembly
BRI
B 5.901 Wiring Harness Assembly
BE R
C 5.902  Wiring Harness Assembly
BRE R

BT 5.2 RORNJEIRA
BT 5. 201 FKRTERIGRA (i“ﬁ 5.2) FEMH AR
1 5.202 FoRADERA (FIF 5.201) EFEHEHHALE.,
@ﬂlﬂﬁAﬁtﬁt i *ETE:A}%&ZIKEPA#E’J T2 FH S R] Sk ) T 465 T 34 ) 25 28 1 A4 R



Index H3

1.Body System £ZE R %

Lo L FTAME ST STOM ZEZE ZR DR oo e e et e e e e e s ee e e e e e e e e e e s e e e e e e e e e e e e e e e e e e e e e e e e e e e e et eeer e 1
1.2 Connecting Rod Rocker Assembly(Double Wheel) EATHEE AHLIF CBEED oo 2
1.3 Connecting Rod Rocker Assembly(Double Wheel Double Sided Tray) iZEAT#2E H4: (RS KHFERE) oo 3
1.4 Connecting Rod Rocker Assembly(Single Wheel) BEFTFFREFZHAY (FEEL ) oo 4
1.5 Connecting Rod Rocker Assembly(Single Wheel Double Sided Tray) iZEAT#2E A4 (EEASKUHFERE) oo, 5
L. 6 COVET ASSOIMD LY R EE IR oo e e e e e e e e e e e e e s e e s e s e e e e e e e e e e e e e eee e e s e s s s e e s s s e s s s s ees e eeens 6

2.Driving System IXzh R4

2. 102 DEIVING STSTOM BB BRI oo oo et e e s e e e e e e e e s e e e e e e e s e e s s e s e s e e e e e e s e e e e s s s e s e e s s s e s s s s s s ees s eee e 7

2.202 Driving System(For Caster AsSembly) BRXBH ZRGE CHr I BIEE) oo e s 8

2. 301 DT IVING ASSOMD LY IR Il I et e e e e e e e e e e e e e e e e e e ees e s e e e e e e e e e e e e e s s e e s e e e e e e e e e e s e e e e 9

2.4 Balance Wheel ASSembD Ly i i 2 A o oo e e e e s e s s e e e e e e e e e s s s s s ees e e 11
3. Operating System BER S

3. 101 Perating Handle ASSemBD Ly B E T AT A . oottt e st ee e sa e e et s s esese e eseesese e sese 12

3.2 HaNdle Head ASSembD Ly T T o I oot e e e e e e e e ee s e e e s s e s e e ee e s e e e s s s e s e s e s e e s s eeeeereeens 13



4. Hydraulic System ¥iE R4t

A 1 HY A AU LT C ST ST OM JI TS BRI oo e eeeeeee e e e e e e 14
S O B B oY= O3 8 IS0 0Ye 1S e & . oo 15

5.Electric System HS R4

B 101 Bl et i SYStOM H A ZR eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee et e e e e e e e et et seeseeee e e e e e e s e eee e e eee e s e s es e s e e e e e s e eeeseseeeeeseeseseeeeeeeeenesenenns 17
5.2 Wiring Harness ASSEMDLY ZR TR Ul .. oo ee e et e e et e e e s e s eeese e s esesseee e esaeeeseese s eseesaseseeeeeseseeseeseseseesesseseneesaeees 19

5.3 Cable Assembly HL45 LA,



BITIExR

R & BITA BMRT BT E IR
D: 2.102 48H% 52101000052 IKZ) 24 5% B 2 52101000113 BXEH 2
®@): 2.202 815 52101000052 BRzH & AR EE 0N 52101000113 BREh 2K
®): 2.301 1815 52101000052 YREH & AL HE 0N 52101000113 IRE1 2K, ALY 30601050004 P-4
20250214 V07 2 BH A NO. 2024246 | 445 2 30601050006 “F44EY, 1LY 52201150006 /&5 4% B 4y 52201150011 4& 50 5%, 18

i 52202120004 #5455 B XA 52202120013 #EhRNE, 4SS 30701017001 & 5 e
30701017003 #h7&, LS 52105000005 %46 5 04y 52105000067 5 #46
@: 3.101 FIEACHE 20301015077 LRI F-Fr A4




1. 101

Frame System

FRAG

Note 1:Item 12.13.14 Used for double-sided pallet frame.

ER L FT12.13.14 ATHREFAEEE,

ITtem Part No Description Qty Applied Date Remark
Fe ] 4 #E & H &
1 30251060029 | Screw M6X 16 AT 4 03. 0089
2 20201000890 | Battery Baffle(550) HL AR RS R 1 40.17.018-2
2 20201000903 | Battery Baffle (685) HL AR RS R 1 40.17. 027-2
3 30351060005 | Nut M6 B 2 03. 0587
4 30201060018 | Screw M6X12 BBAT 1 03.0145
5 54101000037 | Clamp i 1 03. 04617
6 30401040005 | Flat Washer ®4 4 1 03. 1138
7 30411040002 | Lock Washer ®4 Ak 1 03. 0008
8 30201040012 | Screw M4X6 BRAT 1 03. 0127
9 50101250016 | Shaft (550) ¥ 1
9 50101250017 | Shaft (685) S H 1
10 30421250001 | Circlips For Hole ®25 LA E 2 03. 0066
11 20101010157 | Frame (550) 2 (H=75) 1 33. 036. 0008
11 20101010158 | Frame (685) 2 (H=75) 1 33. 036. 0009
12 30101100049 | Bolt M10X65 L% 1 03. 0383
13 51108000013 | Roller BT 1 40. 11. 040-2
14 30311100001 | Nut M10 B 1 03. 0243
15 | 01 | 20101010862 | Frame (550) 2 (H=75) 1 -220715
15 | 02 | 20101010894 | Frame (550) 2 (H=75) 1 220715~
15 | 01 | 20101010999 | Frame (685) 2 (H=75) 1 -220715
15 | 02 | 20101010895 | Frame (685) 2 (H=75) 1 220715~




1.2

Connecting Rod Rocker Assembly(Double Wheel)
TEFFRRE A )

Ttem Part No Description Qty Applied Date Remark
F5 R e #E & EHH# i
Connecting Rod Rocker AT A
A 20301020846 2
Assembly (Double Wheel) (#)
1 54002000017 | Bushing®19X ®16X15 E5E 4 03. 0691
2 01 | 55102000054 | Ring Rod(550) 7N = 1 -220715 | 82.451.0009
2 02 | 55102000042 | Ring Rod(550) [ 7 15 1 220715~ 33. 050. 0009
2 01 | 55102000053 | Ring Rod (685) B 7 45 1 -220715 | 82.451.0008
2 02 | 55102000043 | Ring Rod (685) [ 7 15 1 220715~ 33.050. 0010
3 54001000003 | Bushing ® 28X ®25X27 HREEEE 2 03. 04422
4 30501050008 | Round Pind5X30 2 B AR 4 03. 0305
5 50101160009 | Shaft /NHy 2 40. 14. 052
6 55502000003 | Push Rod Bracket H#AF X 2 40. 14. 048
7 30301220002 | Nut M22X1.5 L85 2 03. 0286
8 01 | 55501000064 | Push Rod Welding #AF (H=75) 2 -220715 | 33.036.0012
8 02 | 55501000186 | Push Rod Welding #AT (H=75) 2 220715~
9 54002000024 | Bushing®19X ®16X12 E45%E 4 03. 0451
10 50101160004 | Shaft AT T 2 40.11. 038
11 30501050003 | Round Pin®5X35 e (B AR 10 03. 0303
12 54001000009 | Bushing®23X ®20X16.5 #/§& 4% 8 03. 0453
13 55103000011 | Wheel Bracket WA (H=75) 2
14 50101200055 | Shaft Ly R 2
15 10105000010 | Bracket R 4 30. 01. 1290
16 50101200008 | Shaft AR 4 40. 11. 039
17 30701020003 | Bearing 6904 A& 8 03. 90. 005
18 51241000031 | Loading Wheel A 4 02.17. 01261
Double Wheel Connecting
19 20301020894 WA EATR R 2
Rod Wheel Frame




1.3

Connecting Rod Rocker Assembly(Double Wheel Double Sided
Tray)
HEAFRRE A OO TR

ITtem Part No Description Qty Applied Date Remark
F5 R e #HE & EH# i
Connecting Rod Rocker . ‘(/
A 20301020847 | Assembly (Double Wheel EIERAT 2
(R EFE A
Double Sided Tray)
1 54002000017 | Bushing® 19X ®16X15 £45F 4 03. 0691
2 55102000042 | Ring Rod (550) [ P 45 1 33. 050. 0009
2 55102000043 | Ring Rod (685) 78 1 33.050. 0010
3 54001000003 | Bushing ® 28X ®25X27 HREEE 2 03. 04422
4 30501050008 | Round Pind5X30 3 B AR 4 4 03. 0305
5 50101160009 | Shaft /N 2 40. 14. 052
6 55502000003 | Push Rod Bracket AT X 2 40. 14. 048
7 30301220002 | Nut M22X1.5 825 2 03. 0286
8 01 | 55501000064 | Push Rod Welding #AT (H=75) 2 -220715 | 33.036.0012
8 02 | 55501000186 | Push Rod Welding #A (H=75) 2 220715~
9 54002000024 | Bushing®19X ® 16X 12 2465E 4 03. 0451
10 50101160004 | Shaft AT & 4 2 40.11. 038
11 30501050003 | Round Pin®5X35 7 IR A 10 03. 0303
12 54001000009 | Bushing®23X ®20X16.5 #EAEZAE 8 03. 0453
13 55103000011 | Wheel Bracket 4 (H=75) 2
14 50101200055 | Shaft L R 2
15 10105000010 | Bracket HE R 4 30. 01. 1290
16 50101200008 | Shaft AR B A 4 40.11. 039
17 30701020003 | Bearing 6904 A 8 03. 90. 005
18 51241000034 | Loading Wheel AR 4 02.1L7.0128
19 51108000016 | Roller BT 2 40. 11. 041
Double Connecting Rod
WA EAFR R
20 20301020895 Wheel Frame Double Sided 2
@A
Tray




1.4

Connecting Rod Rocker Assembly(Single Wheel)
EFTRRE A ()

Ttem Part No Description Qty Applied Date Remark
F5 R #HE & HH# -
Connecting Rod Rocker
A 20301020848 HAT A A () 2
Assembly (Single Wheel)
1 54002000017 | Bushing® 19X ®16X15 E5E 4 03. 0691
2 55102000042 | Ring Rod(550) 7N = 1 33. 050. 0009
2 55102000043 | Ring Rod (685) [ 7 15 1 33.050. 0010
3 54001000003 | Bushing ®28X ®25X27 HREEE 2 03. 04422
4 30501050008 | Round Pin®5X30 7 IR A 4 03. 0305
5 50101160009 | Shaft /Ny 2 40. 14. 052
6 55502000003 | Push Rod Bracket AT X 2 40. 14. 048
7 30301220002 | Nut M22X1.5 L85 2 03. 0286
8 | 01 | 55501000064 | Push Rod Welding A (H=75) 2 -220715 | 33.036.0012
02 | 55501000186 | Push Rod Welding #AF (H=75) 2 220715~
9 30501050003 | Round Pin®5X35 2 B AR 4 4 03. 0303
10 50101160004 | Shaft BN T 2 40.11. 038
11 54002000024 | Bushing® 19X ®16X12 2465E 4 03. 0451
12 50101200055 | Shaft e £ 2
13 54001000009 | Bushing®23X ®20X16.5 #jE& &% 4 03. 0453
14 55103000004 | Wheel Bracket ng 2 40.11. 037
15 50301205001 | Washer #IE Req. 30. 01. 3460
16 50101200019 | Shaft AR 2 30. 01. 3629
17 30701020006 | Bearing 6304 & 4 03. 90. 036
18 51241000054 | Loading Wheel AR 2 02.L7.0143
Single Wheel Connecting
19 20301020896 B EARE 2
Rod Wheel Frame




1.5

Connecting Rod Rocker Assembly(Single Wheel Double Sided

Tray)
AR A (R XU FERD)

ITtem Part No Description Qty Applied Date Remark
i KA B #E i& fl B # i
Connecting Rod Rocker
AR EE
A 20301020849 | Assembly(Single Wheel 2
(B NEFHE)
Double Sided Tray)
1 54002000017 | Bushing® 19X ®16X15 A4% 4 03. 0691
2 55102000042 | Ring Rod(550) B 31 1 33. 050. 0009
2 55102000043 | Ring Rod (685) B 31 1 33.050. 0010
3 54001000003 | Bushing®28X ®25X27 WEALE 2 03. 04422
4 30501050008 | Round Pin®5X30 M (B AR 4 4 03. 0305
5 50101160009 | Shaft /N 2 40. 14. 052
6 55502000003 | Push Rod Bracket A X 2 40. 14. 048
7 30301220002 | Nut M22X1.5 Y2 2 03. 0286
8 55501000186 | Push Rod Welding #AF (H=75) 2
9 30501050003 | Round Pin®5X35 e (B AR 4 03. 0303
10 50101160004 | Shaft BT LS 2 40. 11. 038
11 54002000024 | Bushing®19X ®16X 12 £4F 4 03. 0451
12 50101200055 | Shaft Y 2 2
13 54001000009 | Bushing®23X ®20X16.5 #EHE 4% 4 03. 0453
14 55103000004 | Wheel Bracket 33 2 40.11. 037
15 50301205001 | Washer #E Req. 30. 01. 3460
16 50101200019 | Shaft A 2 30. 01. 3629
17 30701020006 | Bearing 6304 & 4 03.90. 036
18 51241000054 | Loading Wheel AR 2 02.L7.0143
19 51108000016 | Roller AT 2 40. 11. 041
Single Wheel Connecting
B EFE
20 20301020897 Rod Wheel Frame Double 2
(B
Sided Tray




1.6

Cover Assembly

ShER R AR

ITtem Part No Description Qty Applied Date Remark
55 R 4 A #HE & HH &
01 | 20201000041 | Back Panel J& Bl R 1 -200812 | 30.09. 0037
02 20201000922 Driving Cover W B 1 200812- 40. 16. 004
Driving Cover (For \
20201000923 Rz B (7 4 ) 1 40. 16. 001
Caster Assembly)
30201100018 Screw M10X25 BZAT 6 03. 1051




2.102 Driving System
IXBh R4t

11

11

ITtem Part No Description Qty Applied Date Remark
55 R e #E & EHH# -
1 30201080006 | Screw M8X30 B2 4T 2 03. 01571
2 30411080002 | Lock Washer @8 A 7 03.0012
3 20201000892 | Plate P& 1 40.17. 021
4 30201080007 | Screw M8 X40 BEAT 5 03. 01590
5 20201000891 | Plate W F R 1 40.17. 020
6 30704065001 | Bearing 51113 A 1 03.90. 0121
7 | 01 | 20101010155 | Mounting Plate IR ) % % 1 -200812 | 33.036.0003
7 | 02 | 55111000005 | Bridge A 1 200812~ 40. 16. 002
8 30701065002 | Bearing 6013 B 1 03. 90. 091
9 30501050009 | Round Pin 5X40 B B AR 4 2 03. 0306
10 50101160009 | Shaft /NHy 2 40. 14. 052
11 | 01 | 20101010183 | Balance Frame Lift EFEE 1 -220715 | 33.048.0001
11 | 01 | 20101010184 | Balance Frame R HTHEE 1 -220715 | 33.048. 0002
11 | 02 | 20201001174 | Support PR 2 220715~ 30. 46. 0063
12 | 01 | 52101000052 | Driving Assembly IR 7 B, 1 -250214 | 02.QD. 0287
12 | 02 | 52101000113 | Driving Assembly IR 7 B, 1 250214~




2.202 Driving System(For Caster Assembly)
IREh R Cir i BhEe)

ITtem Part No Description Qty Applied Date Remark
FE A e HE & Ji| H #A i
1 30201080006 | Screw M8X30 HE AT 2 03. 01571
2 30411080002 | Lock Washer ®8 A 7 03.0012
3 20201000713 | Plate LM 1 30.01. 3493
4 30201080007 | Screw M8 x40 BRAT 5 03. 01590
5 20201000813 | Plate W K ER 1 40. 16. 003
6 30704065001 | Bearing 51113 B 1 03. 90. 0121
7 55111000005 | Bridge REAM 1 40. 16. 002
8 30701065002 | Bearing 6013 A 1 03. 90. 091
9 30501050009 | Round Pin 5X40 B B A 2 03. 0306
10 50101160009 | Shaft /Ny 2 40. 14. 052
11 | 01 | 20101010193 | Balance Frame L PR 1 -220715 | 33.048. 0021
11 | 02 | 20201000925 | Support L X R 1 220715-
12 | 01 | 20101010194 | Balance Frame R HPHE 1 -220715 | 33.048. 0022
12 | 02 | 20201000926 | Support R X RA 1 220715-
13 20101020003 | Caster Assembly WA 2 81. 005. 023
14 30201060037 | Screw M6X 16 BRAT 8 03. 0934
15 | 01 | 52101000052 | Driving Assembly IR Rk 1 -250214 | 02.QD. 0287
15 | 02 | 52101000113 | Driving Assembly IR R 1 250214~




2. 301

Driving Assembly

Izl B AR

ITtem Part No Description Qty Applied Date Remark
b KA 4 #HE & EH# HiE
A | 01 | 52101000052 | Driving Assembly W B, 1 -250214 | 02.QD. 0287
A | 02 | 52101000113 | Driving Assembly W B, 1 250214
1 30421160001 | Cir clip For Shaft ®16 %/ 4 1 03. 0062
2 52202120001 | Driving Gear EAFE R 1 02. 01. 00702
3 52201150005 | Internal Gear SR 1 02. 01. 00684
4 30701120003 | Bearing 61824 A 2 02. 01. 006810
5 30421000002 | Cir clip For Hole @150  FLA#E 1 03. 0709
6 52105000040 | Spacer BE 1 02. 01. 9294
7 70402000022 | Motor AL 1 02. DJ. 00850
8 30601050003 | Flat Key Pin 4k 8 1 03.0716
9 30802128001 | 0il Seal W 1 02.01. 3703
10 51241000104 | Driving Wheel W h 1 02. QDL. 0272
11 30201060003 | Screw M6X20 8247 16 03. 1180
12 55704000001 | Brake Assembly F 2% KK 1 02. 01. 3596
13 30421150001 | Cir clip For Shaft ®15 %4 2 03. 0061
14 30601050005 | Flat Key Pin B & 1 03. 0975
15 30802016001 | 0il Seal bk 1 03.0719
16 30501060003 | Cylindrical Pin ®6X16  EAE4 2 03. 0439
17 30821008001 | Grease Fitting o 1 03. 0506
18 52105000041 | Gearbox Cover = 1 02.01. 210707
19 30701025001 | Bearing 61905 A 1 03.90. 075
20 | 01 | 30601050004 | Flat Key Pin T4 1 -250214 | 03.0717
20 | 02 | 30601050006 | Flat Key Pin 4k 8 1 250214-
21 | 01 | 52201150006 | Transmission Gear v i 1 -250214 | 02.01.00701
21 | 02 | 52201150011 | Transmission Gear v i 1 250214-
22 | 01 | 52202120004 | Driven Gear WA 5 1 -250214 | 02.01.00703
22 | 02 | 52202120013 | Driven Gear WA 5 1 250214
23 | 0l | 30701017001 | Bearing 16003 & 1 -250214 | 03.90. 074
23 | 02 | 30701017003 | Bearing 6203 & 1 250214~ 03. 90. 0012
24 30201080006 | Screw M8 X 30 BEAT 5 03. 01571




2. 301

Driving Assembly

Izl B AR

ITtem Part No Description Qty Applied Date Remark

JF5 KA 4 HE & EH# HiE
25 30411080002 | Lock Washer ®8 A 5 03.0012
26 | 01 | 52105000005 | Gearbox R 1 -250214 | 02.01.9287
26 | 02 | 52105000067 | Gearbox R 1 250214-
27 30802155001 | Big 0il Seal ez 1 02.01. 3681
28 70431000052 | Motor Junction Box L A 1 02.01. 0284
29 70431000002 | Brush (MY) B | (25 B 1 19. 0526
29 70431000003 | Brush A 1

10




2.4 Balance Wheel Assembly

T B 2H A
Ttem Part No Description Qty Applied Date Remark
i R 4 e & HH# &E
A 20101020003 | Balance Wheel Assembly A 2 81. 005. 023
1 20201000924 | Flange w2 2 40. 11. 044
2 30421170001 | Circlips For Shaft®17 e ] 44 2 03. 0063
3 30706017001 | Bearing 3203 A 2 03.90. 0011
4 30421400002 | Circlips For Holes®40 LA 2 03. 0027
5 30101120007 | Bolt MI12X70 LEES 2 03. 0372
6 55103000008 | Bracket xR 2 40. 11. 049
7 30311120001 | Nut M12 W 4 03. 0820
8 50401000012 | Spring e 4 03. 04790
9 55103000007 | Wheel Frame 33 2 40. 11. 048
10 30701017004 | Bearing 6003 A 4 03. 90. 042
11 50301120006 | Sleeve HWE 2 40. 11. 045
12 51242000002 | Balance Wheel 5 B4 2 02.01. 3368
13 30201120014 | Screw M12X55 B247 2 03. 01731
14 50301120003 | Sleeve HEEs 2 40. 11. 082

11




3. 101

Operating Handle Assembly

BAEF AL

Ttem Part No Description Qty Applied Date Remark

F5 KA £ S HE & EH# HiE

1 71501000014 | Handle Head Assembly FAH K ER 1
2 30201060037 | Screw M6X 16 B24T 2 03. 0934

3 30501040006 | Round Pin ¢ 4X30 B B AR 2 03. 03101
4 55221000049 | Control Handle FAAA 1

5 55222000035 | Torsional Spring HE 1 30. 01. 3269
6 55222000033 | Card K 1 30.01. 3267
7 55222000037 | Knob WF 1 30. 01. 3270
8 30501060007 | Round Pin ¢ 6X30 e (B AR 1 03. 0440
9 30501040008 | Round Pin & 4X16 e (B AR 2 03.0312
10 55222000010 | Connecting Board # K 1 30.01. 3268
11 51108000018 | Pressing Roller TERT 1 40. 14. 009
12 50101150001 | Shaft JE 4 1 40. 14. 008
13 55222000006 | Contact Roller R 1 30.01. 3271
14 30511040008 | Pin Shaft ¢4X8 i 1 03.0703
15 54101000040 | Clamp 4 1 03. 0602
16 30501030004 | Round Pin ¢ 3X22 B B AR 4 1 03. 0702
17 30201060038 | Screw M6X 12 B24T 1 03. 1231
18 70109000004 | Proximity Switch B < 1 19. 10520
19 30411030001 | Lock Washer @3 A 2 03. 00091
20 30201030004 | Screw M3X25 BEAT 2 03. 01301
21 30501050003 | Round Pin¢5X35 7 IR A 2 03. 0303
22 54001000001 | Bushing ¢ 20X ®23X 10 HREEE 2 03. 0692
23 50101200015 | Shaft ke 1 40. 14. 010
24 55222000049 | Pull Rod HLFF 1
25 53102000003 | Chain #E 1 02.01. 3161
26 55222000002 | Eye Bolt LR 1 30.01. 3272
27 30301050002 | Nut M5 L85 1 03. 0255
28 30311050001 | Nut M5 L85 1 03. 02441

Finger handle tie rod
29 | 01 | 20301015077 IR TF AT A 1 250214~
assembly

12




3.2

Handle Head Assembly
Fk B

ITtem Part No Description Qty Applied Date Remark
55 R e #E & EHH# k-3

A 71501000014 | Handle Head Assembly A 3k ERk, 1

1 71511000104 | Horn Button %\ % 4 1 02. SB. PJ. 0004
2 71511000105 | Rising Button A 1 02. SB. PJ. 0005
3 71511000021 | Cap %3k 1

4 71511000118 | Spring 7X16 Bk 7 02. SB. PJ. 0010
5 71511000100 | Upper Cover t# 1 02. SB. PJ. 0029
6 70103000008 | Switch WA X 1 02. SB. PJ. 00027
7 30231020001 | Screw ST2.2X13 B2AT 2 02. SB. PJ. 0011
8 71511000107 | Micro Switch Card WENTF R FR 2 02. SB. PJ. 0006
9 70103000007 | Reverse Direction Switch K 7 M7 % 2

10 30231030002 | Screw ST2.9X9.5 B2AT 3 02. SB. PJ. 0012
11 71511000102 | Lower Cover T 1 02. SB. PJ. 0031
12 71511000103 | Belly Switch B BFF X 1 02. SB. PJ. 0003
13 71511000108 | Mode Button HRIF X 1 02. SB. PJ. 0015
14 70103000006 | Micro Switch WA I % 1

15 71511000109 | Mode Button Card #RIF X FR 1 02. SB. PJ. 0016
16 70601000018 | Meter B8k 1

17 20101040002 | Key Switch Assembly HIRTF KRR 1

18 71511000110 | Key Box SR 1 02. SB. PJ. 0017
19 30231030004 | Screw ST2.9X13 B2AT 2 02. SB. PJ. 0021
20 30201050013 | Screw M5X45 B2AT 2 03. 0134

21 70132000102 Accelerator Assembly Jin 3% 25 H K 1 02. SB. PJ. 0022
22 71511000115 | Accelerator Knob ok 2 e A 2 02. SB. PJ. 0027
23 71511000113 | Shaft Jacket £ 2 02. SB. PJ. 0025
24 71511000111 | Shaft Sleeve HAE 2 02. SB. PJ. 0024
25 30431080001 Spring Washer BB 2 03. 0735

26 70132000002 | Accelerator i3 2 1 02. SB. PJ. 0023
27 30211030008 | Screw M3 X12 B2AT 2 03. 05364

13




(o2}

N
HEBEE
: 2171
mb@.ooo

GO 3
) Y.3.3

| S 2

S (=)

o | ©
[}

e
X OE
a

g
=
em
g
2
Q
ol

[aN]
V,Eglnzl
&
—
Bl % &
Bk
N\E
= || &
=
o
S
A %
FORRN
Q
1]
)

ael

: =

£

ﬂﬂnx

ChaOO

5| 8

212125

E | 2

S1E 25

.lmss

-

<©
<©

0000

SR
g 0800
Nﬂqoo_val
fm-Ol =
nﬁ%lMZ
EEHEE
= < | ™
= -

o
sl

Hydraulic System

BERS

4.1

14



4.2 Lifting Cylinder
EC T T

ITtem Part No Description Qty # | Applied Date Remark
55 () e & & i H# &iE
Lifting Cylinder Assembly WMEHE(FAT 02. YG. 2074
A 40403000004 1
(Manual lowering) i) 9

1 40320000227 | Plunger Lever A EAT 1
2 40321180001 | Dust Ring W 2~ B 1 03.0516
3 40320000252 | 0-Ring 0 A E 1
4 40323320003 | Seal Ring g 1 03.1077
5 30803010001 | Gasket ®10 kg 3 03. 0480
6 40320000253 | Plug Screw 4 3
7 40320000229 | Outer Cylinder ST 1
8 40320000251 | O0-Ring 0 A E 1
9 40320000250 | O-Ring 0 A 2
10 40320000230 | Inner Cylinder ok 1
11 40320000231 | Pump Core ENS 1
12 40320000254 | Gland E# 1
13 40320000233 | Spring W 1
14 40321180001 | Dust Ring W 2~ B 1 03.0516
15 40320000234 | Gasket @10 PaE g 3
16 40320000235 | Plug Screw WEE 3
17 40320000236 | Steel Ball Mk 1
18 40320000237 | Safety Seat 24 R 1
19 40320000238 | Switch Plate TF R AR 1
20 30501080009 | Round Pin ®8X50 B AE 4 1 03. 03130
21 30221060014 | Screw M6X25 8247 1 03.1162
22 30301060001 | Nut M6 g5 1 03. 0257
23 40320000239 | Cooper Nut ok 251 1
24 30803020001 | Gasket ®20 5 A 2 03. 0485
25 30801011001 | O-Ring 0 2 [ 2 03. 0816
26 40320000255 | Mandrel TRAT 1
27 40320000241 | Ejector Spring TRAT 3 % 1

15




4.2 Lifting Cylinder
EC T T

ITtem Part No Description Qty Applied Date Remark
Fe R % %E & i H# &
28 40320000242 | Steel Ball Lk 1
29 50204000003 | Plug S 2 02.01. 9056
30 30801014001 | O-Ring 0AE 2 03. 0615
31 40320000243 | 0il Pump Welding R 1
32 40320000244 | Positioning Rod FEALAT 1
33 40320000245 | Valve Body i 1
34 40320000246 | Spool &% 1
35 40320000247 | Spool Spring (S 1
36 40320000248 | Plug Screw WEE 1

16




5. 101

Electrical System
HARS

ITtem Part No Description Qty Applied Date Remark
55 () e #HE & HH &iE
1 30211050016 | Screw M5X 10 $247 2 03.0219
2 70104000003 | Spring Washer 21EF % 1 02.01. 2169
3 70502120001 | Battery 32Ah % 1 02. XDC. 2214
4 54316000012 | Rubber Pad A 1 30. 09. 0005
5 30201050014 | Screw M5X35 BEAT 2 03. 01340
6 30411050001 | Spring Washer ®5 A 4 03.00132
7 30401050001 | Flat Washer ®5 A 4 03. 00511
8 70302000000 | Controller D2 | 2 1 -220715 | 02.KZQ. 2376
8 01 | 70302000004 | Controller 1212P | 2 1 -210522 | 02.KZQ. 21511
8 02 | 70302000002 | Controller 1212P | 1 210522~ 02.KzQ. 2167
9 70331000412 | Controller Base s ZER 1
10 70701000002 | Fuse R 2 1 19. 03450
11 | 01 | 30201050011 | Screw M5X16 $247 2 -220715 | 03.0133
11 | 02 | 30211050003 | Screw M5X12 BEAT 2 220715~ 03. 02261
12 70711000001 | Fuse Base YT 1 02. 01. 3057
13 | 01 | 30211030005 | Screw M3X10 BEAT 2 220715~ 03. 05361
13 | 02 | 30211030002 | Screw M3X8 BEAT 2 -220715 | 03.02151
14 70223000001 | Buzzer et 25 1 19. 03620
15 20201000888 | Mounting Plate BB R ER 1 40.17.017
16 30401060001 | Flat Washer ®6 P 8 -220715 | 03.00512
17 30411060002 | Spring Washer ®6 A 8 -220715 | 03.0011
18 | 01 | 30201060018 | Screw M6X12 B24T 8 220715~ 03.0145
18 | 02 | 30201060038 | Screw M6X12 B24T 8 -220715 | 03.1231
19 70411010009 | Charger T B 1 200916- 02. CDQ. 3421
20 70422000001 | Charger Cable USA ERNEE R 1
20 70422000002 | Charger Cable IT BAFIFHE X 1
20 70422000003 | Charger Cable END HArEE L 1
20 70422000004 | Charger Cable ZA B EE 4 1

17




5. 101

Electrical System
HARS

ITtem Part No Description Qty Applied Date Remark
Fe ] e #E & H £E
20 70422000005 | Charger Cable IL DL 5 A 8 8 4 1
20 70422000006 | Charger Cable BR B # L 1
20 70422000007 | Charger Cable ARG o] AR FE A7 5 4 2% 1
20 70422000008 | Charger Cable AUS WA R AT 4 1 16. 0366
20 70422000019 | Charger Cable EUROPE WRAT 4 4 1 16. 0324
20 70422000020 | Charger Cable CHINA E AR & 1
20 70422000025 | Charger Cable CH T EATHE 4 1

18




5.2 Wiring Harness Assembly
2 585

T0:Turtle T0: Throttle fka

T0:Emerg, rev/horn switch

BR/WINTF X

mrmnnne

T0:Buzzer HEMZE

T0:Controller Ffis

T4 T0:Key switch BRLIF%

T0:Plug EHf

ITtem Part No Description Qty Applied Date Remark
F5 KA e HE & i H R
20101030398 | Wiring Harness Assembly EE 991 1
20101030399 | Handle Wire FREXK 1
20101030356 | Frame Wire FHREX 1

19




5.3 Cable Assembly
L2 i 1%
Ttem Part No Description Qty Applied Date Remark
Fe R 4 %z & A i
A 20101030400 | Cable Assembly 4 B R 1 02. XSXC. 3402
20101030401 | Battery—Emergency Stop . 02. XSXC. PJ. 4
1 B2 1F 1
007
20101030402 | Emergency Stop—Fuse L 02. XSXC.PJ. 4
2 RAF-HEMT A 1
006
20101030403 ) 02. XSXC. PJ. 4
3 Controller Cable + #H &4 1
004
EA 20101030404 . 02. XSXC. PJ. 4
4 Controller Cable — &0 2 7 & 1
005
2 5 20101030406 02. XSXC. PJ. 2
Motor Cable L B 4 1
016
\ 6 20101030405 ) 02. XSXC. PJ. 4
Battery Wire B 1
~
008
\m

20




FAF B SR B4 b il 3 v R B AR AR

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

21



	1.101
	Frame System
	车架系统
	1.2
	Connecting Rod Rocker Assembly(Double Wheel)
	连杆摇臂组件(双轮）
	1.3
	Connecting Rod Rocker Assembly(Double Wheel Double
	连杆摇臂组件（双轮双面托盘）
	1.4
	Connecting Rod Rocker Assembly(Single Wheel)
	连杆摇臂组件(单轮）
	1.5
	Connecting Rod Rocker Assembly(Single Wheel Double
	连杆摇臂组件(单轮双面托盘）
	1.6
	Cover Assembly 
	外罩总成
	2.102
	Driving System
	驱动系统
	2.202
	Driving System(For Caster Assembly)
	驱动系统(带辅助轮)
	2.301
	Driving Assembly
	驱动总成
	2.301
	Driving Assembly
	驱动总成
	2.4
	Balance Wheel Assembly
	辅助轮组件
	3.101
	Operating Handle Assembly
	操作手柄组件
	3.2
	Handle Head Assembly
	手柄头总成
	4.1
	Hydraulic System
	液压系统
	4.2
	Lifting Cylinder
	起升油缸
	4.2
	起升油缸
	5.101
	电气系统
	5.101
	电气系统

